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or conclusions contained therein."












Concrete Mixes

Fresh Concrete Tests

Three batches were prepared and mixed in the laboratory for
each type of concrete tested. Admixture and latices were dispensed
and mixed according to the manufacturer's recommendations. Slump,
Air Content, and Unit Weight tests were performed in accordance with
AASHTO T119, T152, and T121 respectively. Table 1 presents the

results of these tests.

TABLE 1
SLUMP, AIR CONTENT AND UNIT WEIGHT OF VARIOUS CONCRETES

SLUMP, AIR CONTENT, UNIT NEIGHT,
CONCRETE INCHES PERCENT LB /FT
Class AA/Dolomite (Reference) 1.8 7.4 142.2
Class AA/Granite 1.8 6.8 140.1
Silane 76020 1.8 6.2 143.9
LSDC 0.8 5.8 146.,1
Arco Dylex 1186 4,8 5.7 142.6
Thermoflex 8002 6.6 5.1 142.6

Compressive Strength:

The compressive strengths of the various concretes were determined
using 4 - by 8 - inch cylinders in accordance with AASHTO- T22. A1l
specimens were cured in the moist room until a few hours before testing.
The Arco Dylex 1186 and the Thermoflex 8002 concretes yielded the
lowest strengths, however, all concretes had average 28 - day compressive
strengths over 4000 psi. Table 2 presents the results of the compressive

strength tests.






1. Average bond strength of four 2.75 - by 3 - by 12 - inch

specimens (two specimens from each of two seperate batches.)
Freeze - thaw Durability

The resistance of the concretes to freeze-thaw damage
was studied using the procedures described in Vt AOT-MD4.
The Class AA concrete with granite aggregate performed poorly
compared to the reference mix. Testing of the Class AA/Granite
concrete was discontinued at the completion of 25 freeze-thaw
cycles. The specimens had deteriorated to a point where

continued testing was no longer practical.

A11 other concretes yielded better results than the
reference mix. The concrete containing Dylex Latex 1186
showed no weight Toss at 100 cycles for all curing age groups.

Table 4 presents the results of the Freeze-Thaw Durability test.

TABLE 4

FREEZE - THAW DURABILITY
1

CURE TIME PRIOR TO TESTING PERCENT WEIGHT LOSS™ AFTER:

AND CONCRETE TYPE 25CYCLES B0OCYCLES 75CYCLES 100CYCLES

1. Cured 28 days
Class AA/Dolomite (Reference) 7 9 13 14
Class AA/Granite 17 - - -
Silane 76020 4 4 4 4
LSDC 2 2 5 5
Arco Dylex 1186 0 0 0 0
Thermoflex 8002 0 0 1 1

2. Cured 60 days

Class AA/Dolomite (Reference) 8 8 8 8
Class AA/Granite 33 - - -
Silane Z6020 1 2 2 3
LSDC 4 4 5 5
Arco Dylex 1186 0 0 0 0
Thermoflex 8002 0 0 0 2
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late: 3/6/78

Sheet ) of
State of Vermont
Apency of Transportation
Materials Division - Research & Development Subdivision
PRODUCT EVALUATION
Work Plan No. 78-C&R -14
Product Iowa Concrete Mix Utilizing 3/8" Dolomite Apgregate T
Manufacturer 3/8" aggregate source Distributor or N-A
Representative
__F.¥W. Whitcomb Construction Corp.
_;EiDDOSEig_EermEEE,_ B
Evaluation Requested By In House Date HMarch 6, 1978
Date Evaluation Required No date set Date Product Information Received N-A
Date and Quantity of Samples Received N-A

Purpose of Evaluation ToO determine if the mix is acceptable for use as a structural

overlay in the construction of two course bridge decks.

Proposed Tests Three (3) {ndividual mixes each consisting of the followings

—Compressive Strength (6) 4"x8" cylinders 3 each at 14 & 28 days age
— Freeze-Thaw Durability (12) 2"x2"x2" cubes compressive strength at 28
——days plus durability of 3 cubes aged 28, 60 & 90 days at 25 cycle intervals
— Fexural Strepgth (2) 2 3/4"x3"x)2" beam sections using single point loading
—Resistance To Chloride Penetration (1) 11"x11"x4" slab

-—All test results to be compared against a reference mix copnsisting of "AA"

concrete mix utilizing 3/8" Dolomite aggregate _ —_

Proposal Discussed With Frascoia and Corti

Projected Manpower Requirements Prep & testing — 6 man days Report - 3 man days =~

Evaluation To Be Conducted By Structural concrete & R&D o s

Proposed Starting Date Mérch_ﬁ 1978 Estimated Completion Date Tune 10979

/""—-.‘ - o & - N i

QgifovalfDisapproval by tMaterials [ingineer —_:éig%;z,//z ~’CQ<ELJZ“,_ : 43///§i§/5 £
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Comments by Materials Engineer

Materials Division
Highway Department

Agency of Transportation 12
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Date: 3/6/78 i
Sheet 1 of
State of Vermont
Apency of JTransportation
Materials Division - Research & Development Subdivision

PRODUCT EVALUATION

Work Plan No. 78-C&R-15

Produvet Latex Concrete Mix Utilizing Dylex Latex 1186 & 3/8" Dolomite Apgrepate

Manufacturer ARCO Polymers Inc. Distributor or  Tex-Crete Inc,
Representative
Philadelphia 6305 Grand Ave.
Pennsylvania 19101 Gurnee, Illinois 60031
Evaluatjon Requested By In House ___ Date March 6, 1978
Date Evaluation Required No Date Set Date Product Information Received Jan, 10, 1978

Date and Quantity of Samples Received February 6, 1978

Purpose of Evaluation To determine if the mix is acceptable for use as a structural

overlay in the comstruction of two course bridge decks.

Proposed Tests Three (3) individual mixes each consisting of the following:

——Compressive Strength (6) 4"x8" cylinders 3 pach at 14 & 28 days-age
— Freeze-Thaw Nurability (12} 2"x%2"x2" rubes compressive strength-at 28
—days plus durahility of 3 cubes.ages 28, 60 and 90 daye-at-25 cyele intervals—

Flexural Strength (2) 2 3/4"x3"x12" beam sections using single point loading

Resistance To Chloride Penetration (1) 11"x11"x4" sglab oty S

All test results are to be compared against a reference mix consisting of =

AA concrete utilizing 3/8" Dolomite aggregate

’roposal Discussed With Frascoia and Corti

’rojected Manpower Regquirements Prep & testing — 6 man days report - 3 man days

valuation To Be Conducted By Structural concrete & R&D
’roposed Starting Date March 14, 1978 Estimated Completion Date _1,p. 1979
T

@1/Disapproval by Materials .Enginear_’;é&l‘?—_ 4%—%\_\ ?I/Z!-) (Ig)i/

omments by Materials Engineer

Materials Division
Highway Department

Agency of Transportation 13
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Pate: 3/6/78
Sheet 1 of |
State of Vermount
Apency of Transportation
Materials Division - Research & Development Subdivision

PRODUCT EVALUATION

Work Plan No. 78-C&R-16

Product_ Latex Concrete utilizing Thermoflex 8002 & 3/8" Dolomite Aggregate

Hanufacturer;Bcichho%ﬂ_Chemicals Inc. Distributor or Thermoflex Inc. =
Emulsion Polymer Division Representative
P.0. Drawer K Box 21134
_Dover, Delaware 19901 Louisville, Kentucky e
Evalvation Requested By In House Date March 6, 1978 e
Date Evaluation Required No Date Set Date Product Information Received 6/21/77 =

Date and Quantity of Samples Received Feb. 14, 1978

Purpose of Evaluation _ To determine if the mix is acceptable for use as a structural

overlay in the construction of two course bridge decks

Proposed Tests qyren {3) individnal mixes each consisting-of-the-followingt — —— —
Compressive Strength (6) 4"x8" cylinders 3 each_at 14 & 28 days age

Freeze-Thaw Durability (12) 2"x2"x2" cubes compressive strength at 28

days plus durability of 3 cubes aged 28, 60 _and 90 days at 25 cycle intervals

Flexural Strength (2) 2 3/4"x3"x12" heam_ sections using qing!n_point,_l_gading_

Resistance To Chloride Penetration (1) 131"x11"x4" slab ~— ———
All test results are to be compared against a reference mix consisting of - ——
AA concrete utilizing 3/8" Dolomite aggregate

Proposal Discussed With Frascoia_and Corti

Projected Manpower Requirements Prep & testing - 6 man days_ report = .3 man days

Svaluation To Be Conducted By Structural concrete & R&D

roposed Starting Date March 15, 1978 Estimated Completion Date 1 1979
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“omments by Materials Engineer

Materials Division
Highway Department
Agency of Transportation 14
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